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PART NAME QTY 

TUBE ASSEMBLY 1 

ANGLE MOUNT ASSEMBLY 1 

LARGE BACK PLATE 1 

SMALL BACK PLATE 1 

M8 x 6Smm SCREW 1 

M8 x 6mm GRUB SCREW 8 

M10 x 30mm BOLT s 

M10 NYLOC NUT s 

MS x 20mm SCEW 1 

MS WASHER 1 

MS NYLOC NUT 1 

SAF HEX KEY 1 
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m PRODUCT DIMENSIONS 
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Note: Ensure item 70

does not protrude 
through the inner face. 
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